



HIGH
PERFORMANCE
MATERIALS

BTTG Ref. No: 21576/B2/014111/PJH

Certificate of Test

We hereby declare that the item described below has been tested by BTTG Testing & Certification Ltd and complies with the requirements of the following standards/specifications:

ISO 20471: 2013, clause(s)

- 5.1 Chromaticity and luminance as new
- 5.2 Chromaticity and luminance after Xenon
- 7.5.1 Chromaticity and Luminance after 25 wash/dry cycles (4N/F (cool))
 - 5.3.1 Colourfastness to rubbing
 - 5.3.2 Colourfastness to perspiration

Note – All colour tests were performed on this sample, all physical results for the same quality, colour-way yellow, can be found on BTTG report reference 11/21576/A2 dated 12 April 2016.

The full details of the test(s) and the result(s) are given in our report No. 11/21576/B2/PJH Dated: 12th April 2016

Description of sample(s) tested

High-visibility orange coloured, knitted fabric, identified as:

Fire Retardant 100% Polyester Tricot in HV Orange

Sample submitted by:

Zhejiang Lanxiang Reflective Materials Co. Ltd.
Hongsan Industrial Area
Tiantai Town
Taizhou City
Zhejiang Province
317200
CHINA

Certificate Authorised by:

Mr P Hutchings
Operational Head

and:

Mr A Newton
Laboratory Technician

Date: 12th April 2016



1066



The declaration in this test certificate applies to the actual sample tested and to the specified tests carried out as detailed in the referenced report(s) detailed above.

BTTG Testing & Certification Ltd. Registered Office: Unit 14, Wheel Forge Way, Ashburton Road West, Trafford Park, Manchester. M17 1EH. United Kingdom. Registered in England No. 4669650
Tel: +44 (0)161 873 6543 Fax: +44 (0)161 848 7378 e-mail: info@bttg.co.uk